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No. Part No. Part Name Q’ty 
 Driving Unit   
1 MH16D001A Cover, bracket 1 
2 MH16E002A Joint 1 
3 4-130-EAG-Y Hydraulic motor w/ reduction 

gear 
1 

4 EAG-900-85070 Key 1 
5 4043-1208 Connector w/SAE O-ring 2 
6 28121・6□□□□SX High pressure hose 2 
7 32EA08CZ 1/2” coupler male 1 
8 31EA08CZXXS 1/2” coupler female 1 
9 WS-14 Spring washer 6 
10 BH-14x35(P1.5) Bolt, hex socket 

M14x35(P1.5) 
6 

11 BH-14x110 Bolt, hex socket M14x110 1 
12 NN-14 Nylon nut M14 1 
13 BH-10x110 Bolt, hex socket M10x110 1 
14 NN-10 Nylon nut M10 1 
 Pin Bracket   
63 BH-14x45 Bolt, hex socket M14x40 4 
64 WS-14(1) Spring washer M14 4 
65 MH10D101B Pin bracket M(Pin size φ

25-40) 
1 

66 MH10D301B Pin bracket L(Pin size φ

45-50) 
1 

67  Pin  1 
68  Bush 2 
69 B-10x20-11T Bolt, hex M10x20 1 
70 WS-10-1L(JISB1252) Spring washer M10 1 
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